PARTS CATALOG

- PC-302

AVCO LYCOMING

0-235 SERIES

AIRCRAFT ENGINES

|
@O @ 4 @ © _.;,f-*\.

AT e
= PR

u_~.\_\‘
B0 \\‘D‘
WYEOMNG || |

R L
j st J
- ~
]

e

£

AVEOD LYCOMING WILLIAMSPORT DIVISION

B52 Diliver Street, Wiliamsport, Pennsylvania 17701
AVEO LYCTOMING ENGINE GROWP

T S S T






e

PARTS CATALOG

PC-302

AVCO LYCOMING

AIRCRAFT ENGINES

.m’,””lm!j :

—)

7 AVED
.L\YG’EJ}J}}?‘J-E)

_’__'_——'——-ﬁ—_

JUNE 1982

AVED LYCOMING WILLIAMSPORT DIVISION
852 Oliver Street, Willlamsport, Pennsyivania 17701
AVEQ LYCOMING ENGINE GROUP




i




AVEDOD LYCOMING WILLIAMSPORT DIVISION
852 Oliver Street, Wiliamsport, Pennsylvania 17701

AAVEO L.YCOMING ENGINE GROUP

TECHNICAL
PUBLICATION REVISION

REVISION No. ENGINE MODEL

PC'3OZB 0~235 Series

PUBLICATION No. PUBLICATION DA’
PC-302 June, 1982

The pegeis) furnished herewith are intended to replace the corresponding
page(s) of the publication indicated above.

Remove

Insert

June, 1982

2-13, 3-1, 3-2

January, 1987

2-13, 3-1, 3-2




L
&




AAVEO LYCOMING 0-235 SERIES PARTS CATALO!

un

Figure 12. Vacuum Pump Drive and Cover

2-12




0-235 SERIES PARTS CATALOG

. A ANVEO LYCOMING
ACCESSORY HOUSING AND RELATED PARTS
OIL FILTER ASSEMBLY AND OiL COOLER BYPASS VALVE
flc e QUANTITY PER ASSEMBLY
; PART :
REF.| - UMBER DESCRIPTION f???%%%%?é???éé?‘%‘?
13 L BcACABCAA_BCAc aicC
1 [77853 HOUSING ASSY., Qil fifter 1
2 | 77852 BASE ASSY., Qil filter 1 (ERARERIE!
3 |54D19625 QIL FILTER, Short, spin-on (ERARIRIR!
4 [iW-12999 PLATE, Oil filter adapter 1 HIRERERIR!
5 |LW-12795 GBASKET, Oil fiter adapter L 2 2212122
6 |75944 VALVE ASSY., Temp. control, oil cooler :
bypass 11t IR RN AR IR IR IR IR ER AR IRARER
7 |62817 SCREEN ASSY., Qil pressure IR IR IR ERIRIASRIN 1
B [68974 HOUSING, Oil pressufe screen 111} 1]1 1
g |[69510 HOWSING, OH pressure screen 1pt IR RER AR IRERIRER AR
10 (61173 GASKET, il oressure housing IR ARIRARIRERIRIRIRERIR 1
1 | 5TD-294 GASKET, 7/8 x 5/8 1D x 3/32
annular 1Ryttt 1
{2 |STD-114 GASKET, 1.00IDx 1-1/4 00 x 3/32 1 R N
13 [25C-10 STUD, 1/4-20x 1-1/4 ‘ 1 1] 1] .
14 | STD-1350 PLUG, 1.00-14 sg. hd. drilled 1 11
15 [STD-8 WASHER, 1/4 plain . 4
16 | S7D-160 WASHER, 1/4 lock 1 1{1]1p131
17 S’;TD-TBSG SCREW, 1/4-20 x 1.00 hex hd.,
) slotted 4:4|4(4|414]414(4|414j4]|4|4
STD-1856 SCREW, 1/4-20 x 1.00 hex hd.,
slotted 3 3313313
18 | 570-1411 NUT, 1/4-20 plain 1 1111711
19 |69436"° SPRING, 0il cooler bypass 1i1 1 1
20 | 62415" PLUNGER, Qil cooler bypass 1)1 1 1
21 [STD-294 GASKET, 7/8x5/810x 3/32
annular 171 IR IRERERERIRERERIR 111
22 |62417 PLUG, Oil cooler bypass 1§t IR IR IR IR IR IR ER IR AR ERIRIE:
23 | STD-734 PLUG, 3/8 NPT 22 212(2]2]272[2[2]2]2]2 2
24 [ANB16-8 NIPPLE, 1/2 flared tube, 3/8 NPT 2 2
25 [AN777-8D ELBOW, Universal 75° _ 1 1 1
26 [ AN9C1-8A GASKET, Metal tube connection seal 1 t 1
27 | 71620 BOLT, Oil cooler fitting 1 1 1 ,
28 | 71623 WASHER, Oil cooler fitling IRE 1 a

* Do not use spring and plunger on enginas equipped with 75944 oil cooler bypass valve or angines withaut oil coaler Installation.

Revised January, 1987

2-13




0-235 SERIES PARTS CATALO

AVEO LYCOMING

Figure 13. Oil Filter Assembly and Oil Cooler Bypass Valve

2-14




7AVEO0 LYCOMING 0-235 SERIES PARTS CATALOG-

CYLINDER, PISTON AND VALVE TRAIN
CONNECTING RODS, PISTONS AND RING ASSEMBLIES

L — | QUANTITY PER ASSEMBLY
£ . .
REE)  numaen DESCRIPTION RIVISITIELE 5] 512 2 |20z 2|2 |2 |V 212
14 L glolalclalpf{cliajalBlc|alcC ale
1 | 78030 ROD ASSY., Connecting 4
2 | Lw-13923 BUSHING, Connecting rod, upper 4
3 | 78027 BOLT, Connecting rod 8
4 | LW-12186 NUT. Connecting rod 8
5 | 69373 BEARING, Connecting rod 8
6 | 73851 PISTON. Low compression 41414144 4
LW-11621 PISTON, Compression ratio 9.7:1 414 41 | ]
LW-13623 PISTON, Compression ratio 8.5:1 : 41447444144
7 | 60827 PIN, Piston 4l al4]4a]4 4
LW-13445" PIN, Piston 4(afia|4|alajajajd|4|a|4
8 | 60828 PLUG. Piston pin 8/8/8l8&[8 8
LW-11625 PLUG, Piston pin (piloted) . aislslalalsislafslelals
9 | 68196 RING, Piston, compression 8)/8|8/8|8 8
78862 RING, Piston, compression ) a8 slalal(s|a|8]8(88 o
10 [ LW-16867 RING, Piston, oil regulating - 4fafa]af4 4 i
78864 RING, Piston, oil regulating,
expander type 4|4 a]474]4(4]4]a]a]4
11 [:60072 RING, Piston, scraper (plain) 414j414|4 4

» Usod with pilated plug P/N LW-11625,

£

Revised January, 1987 31




~VAVEO LYCOMING 0-235 SERIES PARTS CATALQ

- Figure 14. Connecting Rods, Pistons and Ring Assemblies

3-2 ‘ Revised January - '4987




AV CO LYCOMING 0-235 SERIES PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
CYLINDER ASSEMBLY

YLINDER & HEAD ASSY., Plain

rajalal4le]
CYLINDER & HEAD ASSY., Nitrided T

: -nnun a
-_lllll il u
-mmm--nnnn SUEEEN an
-mmﬁ-ll-l-lnn-nnnnmml-l-ll
’mm & HEAD ASSY...Pan lﬂﬂlﬂlllllIlIlllllllll
e | SEAL. ke e -nnnnnnnnllnnl-I--In
w“" imake vaie (siee ﬂllllllllllllllllllllll
e | SEAL B -nnnnnnnnnnnnnnl--ln
WG| SO, At e L] SEluERENEEEE
EEGET ll-u-mI- SEEEEEEEEEREE
5 |61681 GUIDE, Valve, intake -nn-n.nn ﬂnllnﬂ B
nmm_lnnln-nn prnon
nnl---ll- mEEn

T |

ugm—n
“BT:!E'-‘— ELBOW, 90°, 3/8 Hared tube (4]

* jncorporates Allison exhaust valve seats. :
¢

«+ pllison valve seat. .




VAVEO LYCOMING WILLIAMSPORT DIVISION
652 Oliver Street, Wiliamsport, Pennsylvania 17701

VAVEGO LYCOMING ENGINE GROUR

| TECHNICAL
PUBLICATION REVISION

REVISION No. ENGINE MODEL

PC-302A 0-235 Series

PUBLICATION No. PUBLICATION D,
PC-302 June, 1982

The pagel(s) furnished herewith are intended to replace the corresponding
page(s) of the publication indicated above.

Remove

Insert

PC-302A - February, 1984

- Page 1-5
Propeller flange bushings
clarification.
Page 1-6

Propeller flange bushings
added.







AVEQ LYCOMING 0-235 SERIES PARTS CATA

N
11\%@

Figure 2. Oil Level Gage Assemblies
1-4




UAVECO LYCOMING 0-235 SERIES PARTS CATALOG |

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP . .
CRANKSHAFT, CAMSHAFT AND RELATED PARTS

FIG. PART a QUANTITY PER ASSEMBLY ?
REE| umaen DESCRIPTION [A\¢)¢\clchis s nlyalelals s i
3 _ L B{C|A|CIA|[B|CiA|AIB|C|AIC Alc
1| LW-12693~ CRANKSHAFT ASSY. 11
LW-12699** CRANKSHAFT ASSY. 1111
Lw-12697"* CRANKSHAFT ASSY. 1 IR ERARER 11
Lw-18697** CRANKSHAFT ASSY. ‘ 1
LW-12947"" CRANKSHAFT ASSY. . 1
2 |STD-1211 PLUG. 2.00 dia. expansion 1
3 |STD-1065 DOWEL, Stepped. 19/64 x 1/4 dia.
x 35/64 fong 1
4 160814 BUSHING. Propeller flange 6|6
60814 BUSHING. Propeller flange 5
5 [73757 BUSHING, Propeller flange 1
6 |61510 PLUG. 1-3/4 0D 111 ' 1
7 {75706 CAMSHAFT ASSY. 1
B8 |61155 "| GEAR. Crankshaft 1 N
9 [61156 LOCKPLATE. Crankshalt gear 1 S
10 [ STD-847 SCREW. 5/16-24 x 1.00 lang 1
11 169340 SUPPORT ASSY.. Starter ring gear,
10712 pitch. 1.91:1 drive 1] 1
68942 SUPPORT ASSY.. Starter ring gear.
10/12 pitch. 1.91:1 drive 11
76124 SUPPORT ASSY., Starter ring gear.
10/12 pitch, 1.91:1 drive 1 g
76944 SUPPORT ASSY.. Starter ring gear, -
10/12 piteh, 3.25:1 drive 1111
78426 SUPPORT ASSY.. Starter ring gear,
10/12 pitch, 3.25:1 drive 1111711
LW-13675 SUPPORT ASSY.. Starter ring gear, '
- 10712 pitch. 3.25:1 drive EEEENEREEE
LW-16577 SUPPORT ASSY.. Starter ring gear, -
10/12 pitch, 3.25:1 drive 1 1
LW-18694 SUPPORT ASSY., Starter ring gear.
10/12 pitch, 3.25:1 drive i
LW-18736 SUPPORT ASSY., Starter ring gear,
12/14 pitch, 3.25:1 drive 1 ]
12 | 60882 GEAR, Starter ring, 10/12 pitch 1
72566 GEAR. Starter ring. 12/14 pitch 1
13 |STD-1214 SCREW. Truss head. 10-32 x 3/8 long 212 2
* Used with controilable pitch propeiler.
** Used with fixed pitch propeller.
<

Revised Fabruary, 1984 1-5




 /AVEO LYCOMING 0-235 SERIES PARTS CATAI

@ ©
h <
oM
NN
'.-F'
23

Figure 3. Crankshaft, Camshait and Related Parts |
1-6 Revised Fabruary, 1




_TUAVEO LYCOMING 0-235 SERIES PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP o >
CRANKCASE RELATED PARTS -

FIG. PART a QUANTITY PER ASSEMBLY
REF| numBeR DESCRIPTION JdHRHHHBHBHHHRBE
4 L glcialclalsic|ajals|clalc AjC
1 11028-8 BALL, 11/16 dia. L
2 |[61084 SPRING, Oil pressure relief valve 1
3 | STD-425 WASHER, No. 10 plain {Max. 9) un
4 [STD-1045 GASKET, 1-1/4 1D x 1-1/2 0D x 3/32
annuiar 1
5 76529 PLUG, Oil relief valve 1
6 {77808 'VALVE ASSY., 0il pressure retief,
- adjustable : 1
7 | 68763+ BEARING, Crankshaft 66 6
GB763+* BEARING, Crankshaft gj8jalalajaf{s|s|8|8/8(a|8|8 88
68763+ BEARING, Crankshaft ) 4
8 |61533 BEARING, Crankshaft, right front 1] 1 1
61520* BEARING, Crankshaft, left front 11 t
LW-13884» BEARING, Crankshaft, front - ' 2
9 |LW-13792 SEAL, Crankshaft oil 1 T
10 (720 RING, Qil seal, 23/64 ID x 7/64 dia.
section 8
72091 RING, Qil seal, 23/64 1D x 7/64 dia.
section 2|2 2 2 2
11 |LW-11632 RING, 0il seal, 7/16 1D x 5/64 dia.
section 6)6 6 ] 6 :
12 |71105 BODY, Tappet 8 -
13 71032 BUSHING, Engine support (1.00 inch o
diameter mounting hote) 8/8(8/8/8]8,8 B|8|8
14 |STD-619 | WASHER, 17/32 1D x 1-3/4 0D x
5/32 inch thick gjsiajsjs|als 8|88

* Used with controliable pitch propelier.
** {Used with fixed pitch propelier.

£

i
b



UAVECO LYCOMING 0-235 SERIES PARTS CATALOG

‘\
L

2583

Figure 2. Oil Level Gage Assemblies
1-4




AVEOQ LYCOMING 0-235 SERIES PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKSHAFT, CAMSHAFT AND RELATED PARTS

FIG g QUANTITY PER ASSEMBLY Yo
) PART '
REF.|  NUMBER DESCRIPTION BTITiE 2 202 (2|2 |2 2| 2|2 2 V]2 )2
3 L Bicia|C|AlB|C|lAa|AjBIC|A|C AlC
1 |LW-12693+ CRANKSHAFT ASSY. 11
LW-12699** CRANKSHAFT ASSY. 1
LW-12697 CRANKSHAFT ASSY. 1 T[Ip1 11131 1]1]1j1 111
LW-18697 **~ CRANKSHAFT ASSY. : 1
LW-12947** CRANKSHAFT ASSY. ’ 1
2 |STD-1211 PLUG, 2.00 dia. expansion 1 ‘
3 {STD-1065 DOWEL, Stepped, 19/64 x 1/4 dia.
x 35/64 long 1
4 160814 BUSHING, Prapeller flangs 6|6
60814 BUSHING, Propeller flange 5
73757 BUSHING, Propeller flange 1
5 |61510 PLUG, 1-3/4 OD 11 1
6 |75706 CAMSHAFT ASSY. 1 .
7 |61155 GEAR, Crankshaft 1 :
8 |[61156 LOCKPLATE, Crankshaft gear 1 :
9 |STD-847 SCREW, 5/16-24 x 1.00 long 1 o
10 |[69340 SUPPORT ASSY., Starter ring gear,
10/12 pitch, 1.91:1 drive 111
68942 SUPPORT ASSY., Starter ring gear,
10/12 pitch, 1.91:1 drive 11 f
76124 SUPPORT ASSY., Starter ring gear, & ;
10/12 pitch, 1.91:1 drive 1 ol
76944 SUPPORT ASSY., Starter ring gear, ‘
10/12 pitch, 3.25:1 drive 111]1
78426 SUPPORT ASSY., Starter ring gear,
10/12 pitch, 3.25:1 drive . T1{ 11|11
LW-13675 SUPPORT ASSY., Starter ring gear,
10/12 pitch, 3.25:1 drive 1111 1] 11
LW-16577 SUPPORT ASSY., Starter ring gear,
10/12 pitch, 3.25:1 drive . 1 i
LW-18694 | SUPPORT ASSY., Starter ring gear,
10/12 piteh, 3.25:1 drive : 1
LW-18736 SUPPORT ASSY., Starter ring gear, )
12/14 piteh, 3.25:1 drive 1
11 | 60882 GEAR, Starter ring, 10/12 pitch 1
72566 GEAR, Starter ring, 12/14 pitch 1
12 1STD-1214 SCREW, Truss head, 10-32 x 3/8 long 212 2
* UUsed with controllable pitch propeller.
** sed with fixed pitch propelter. |
N

1-5




AVEOD LYCOMING 0-235 SERIES PARTS CATALOG

Figure 3. Crankshaft, Camshaft and Related Parts

1-6




AVECO LYCOMING 0-235 SERIES PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKCASE RELATED PARTS

FIG. PART a QUANTITY PER ASSEMBLY
REF.)  wumBen DESCRIPTION BTz 2 2|2]2 2 2 2 2]z |2 |V]5 2
4 h BiC|[a|C|{AlB|C|AlA|B|C]AIC AlC
1 |1028-B BALL, 11/16 dia. 1 1T
2 (61084 SPRING, Oil pressure relief valve 1
3 |[STD-425 WASHER, No. 10 plain (Max. 9) un
4 |[STD-1045 GASKET, 1-1/4iDx 1-1/2 0D x 3/32
annular 1
5 [76529 PLUG, Oi refief valve 1 _
6 |77808 VALVE ASSY., Qil pressure relief, ;
adjustable. 1
7 68763+ BEARING, Crankshaft 616 6 :
68763+ BEARING, Crankshaft gi/8|8(8]8|8)8|8[8|8|8(8|8(8 8|8
68763+~ BEARING, Crankshaft 4 ;
8 |61533* BEARING, Crankshaft, right front 111 1
61520+ BEARING, Crankshati, left front 111 |1
LW-13884** BEARING, Crankshaft, front 2 b
9 |LW-13792 SEAL, Crankshaft oil 1 :
10 {72091 RING, Oil seal, 23/64 10 x 7/64 dia.
section 8 :
72091 RING, Qil seal, 23/64 1D x 7/64 dia. :
~saction 2[2] J2] 2] |2
1 | LW-11632 RING, Oil seal, 7/16 1D x 5/64 dia.
section 6{6] [6] [6] |8 2
12 71105 BODY, Tappet 8 &
13 | 71032 BUSHING, Engine support {1.00 inch :
giameter mounting hole) 8(8|8|818([8;8 8188
14 {STD-61% WASHER, 17/32 1D x 1-3/4 0D x
5732 inch thick 8/8/8|8(8[8[8 8|88
* Used with controllable pitch propetler.
“* Used with fixed pitch propeller.

1-7




_UAVCO LYCOMING 0-235 SERIES PARTS CATALOG

Figure 4. Crankcase Related Parts
1-8




VAVEO LYCOMING 0-235 SERIES PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKSHAFT IDLER GEARS AND TACHOMETER SHAFT

- 0 QUANTITY PER ASSEMBLY
REF.|  numBER DESCRIPTION RSz (2200 otz | 2]z 2 V]2
5 h BICia[CjA|B|C|AlA[B]C|A|C alc
1 [74996 GEAR ASSY., Crankshaft idler 2] 2 faf2 2f |2 2
2 |77309 BUSHING, Crankshaft idler gear 212 212 2 2 i
3 |749% GEAR ASSY., Crankshaft idler UM RIRIRIRAR IR R 1[1p1]1
4 |77309 BUSHING, Crankshafi idler gear TPt tjif1{1p171]1]1 1111
5 [|75072 GEAR ASSY., Crankshaft idler IRIRIAIRERIRIRER I 1{1]1]1
6 |77309 BUSHING, Crankshaft idler gear IRIRIRERIRIRIRIRIREE 11111
7 161151 : SHAFT, Crankshaft idler gear 2

8 | 73817 LOCKPLATE, 1/4 boit, 1-3/4 spacing 2

9 5TD-705 BOLT, 1/4-20 x 11/16 long 4

10 [75708 SHAFT ASSY., Tachometer 1

11 {78368 PIN, 3/16 x 2-5/16 long 1

12 [61544 PLUNGER, Fuel pump, long TP 11111111111 11111
13 [45530 RING, Oil pump shait refaining 1

1-92




ANV ECOA LYCOMING 0-235 SERIES PARTS CATALOG

R S Ao

e
s T ) .
L@ T e N\
. '.‘:T-\_:“-‘_\j_ / ‘< L/--\_‘\\ _.-(_' .-//_____/ ,/Eli
RIS \\ . \ " \\(\J \\ \5‘, ( a4 \

- ' e - . i 3 AN —~
- VA Fo=N N e !
l@/ \\ /{‘%\\\\\ ;*—-. ) -._.\. (r]\\ Q?) ‘C' \
> AENSEERNS i e, A
- / =7 N W g N
R RS A 2N NN W

2599

Figure 5. Crankshaft Idler Gears and Tachometer Shaft
1-16




ANV GCO LYCOMING 0-235 SERIES PARTS CATALOG

CRANKCASE, CRANKSHAFT AND CAMSHAFT GROUP
CRANKCASE ATTACHING PARTS

L — g QUANTITY PER ASSEMBLY
REF.'  numBER DESCRIPTION HHABHAHEHEEHEHAGRE
6 h BlclajclalB|c|alaiBlclalc| |alc :
1 |STD-1414 BOLT, 1/4-20 x 1-1/2 long 8
2 [STD-8 WASHER, 1/4 plain 16
3 [60803 STRAP, Lifting 1 ;%
4 | STD-2084 BOLT, 1/4-20 x 1-3/4 long 1
5 |ANG-21 BOLT, 3/8-24 x 2-13/64 long 1 §
6 |STD-160 WASHER, 1/4 lock g
7 |'STD-1411 NUT. 1/4-20 plain 9
8 [STD-1416 BOLT, 1/4-20 x 1-1/2 long,
dr. end 3
9 |STD-8 WASHER, 1/4 plain (Max. 9) un :
10 |STD-1409 NUT, 174-20 Slotted shear 3
1 [STD-33 WASHER, 3/8 plain 2
12 |STD-872 NUT, 378-24 Siotted shear 1
13~ |ANG-34A BOLT, 3/8-24 x 3-19/32 long 2 ‘
14 |STD-33 WASHER, 3/8 plain 4 ;
15 [STD-678 WASHER, 3/8 lock 2 .3
16 |STD-596 NUT, 3/8 plain 2 i
17 |STD-1414 BOLT, 1/4-20 x 1-1/2 fong 1 1
18 |STD-1419 BOLT. 1/4-20 x 1-1/8 long 2 2 5
19 |570-8 WASHER, 1/3 olain 4 4
20 |STD-160 WASHER, 1/4 lock 3 3 &
21 {STD-1411 NUT, 1/4-20 plain 1 1 (o

i-11




UAVECO LYCOMING 0-235 SERIES PARTS CATALOG

—

13-14-15-16

18-19-20-21
17-19-20-21

Figure 6. Crankcase Attaching Parts
1-12




AAVEO LYCOMING 0-235 SERIES PARTS CATALOG

ACCESSORY HOUSING AND RELATED PARTS
ACCESSORY HOUSING ASSEMBLY

- ¢ QUANTITY PER ASSEMBLY
REE. wumaen DESCRIPTION )¢/ ]¢\6 1615 53| kbl b))
7 L BIC|A[C|A|B[C[A]A|B|C}A|C AlC
1 173818 GASKET, Accessory housing 1
2 168796 HOUSING ASSY., Accessory 1 i
68798 HOUSING ASSY., Accessory 1 1
68800 HOUSING ASSY., Accessory R
68802 HOUSING ASSY., Accessory 1 P11
73206 HOUSING ASSY., Accessory 1
73259 HOUSING ASSY., Accessory 1
74628 HOUSING ASSY.. Accessory 1
68790 HOUSING ASSY., Accessory 1 1 1
68792 HOUSING ASSY., Accessory 1 111111t 171 1
72496 HOUSING ASSY., Accessory 1
LW-12044 HOUSING ASSY., Accessory 1
LW-16011* HOUSING ASSY., Accessory 1 1 1 T
3 |31C-12 STUD, 5/16-18 x 1-1/2 long 212|12|2y2|2|2(2|2|2|2]2[212]|2]|2 C
31C-12 STUD, 5/16-18 x 1-1/2 long
4 [31C-19 STUD, 5/16-18 x 2-3/8 long 2l2|12|2|1212|2|2|212(2|212(2]12|2 :
31C-18 STUD, 5/16-18 x 2-3/8 long 4| |4 4
5 [31CD-17 STUD, 5716-18 x 2-1/8 long 3 f
6 |25C-22 STUD, 1/4-20 x 2-3/4 long 4
7 61400 STUD, 1/4-20 x 1-3/16 long 2
8§ (1102 PLUG, 1/8-27 NPT 2 @
9 |STD-783 PLUG, 1/4-18 NPT 1 A
10 |STD-784 PLUG, 3/8-18 NPT 1 :
11 |61175 ADAPTER, Tachometer 1
* LW-16011 Housing provides for two impulse magnetos,
'

2-1




ANV ECO LYCOMING 0-235 SERIES PARTS CATALOG

2587

Figure 7. Accessory Housing Assembly

2-2




AVGCO LYCOMING 0-235 SERIES PARTS CATALOG
ACCESSORY HOUSING AND RELATED PARTS
OIL PUMP ASSEMBLY AND ACCESSORY HOUSING ATTACHING PARTS
L - 0 QUANTITY PER ASSEMBLY
REF.|  wUMBER BESCRIPTION B HRRBEE
8 L BiCcla|C|a[B[C|AlA|lBiC|AlC AfC
1 |78531 BODY ASSY., Ol pump 1
2 [LW-13775 IMPELLER ASSY., Oit pumgp driven 1
3 |61174 SHAFT, Oil pump drive 1
4 60746 IMPELLER, OH pump driving 1
5 |LW-14260 SEAL, Tachometer drive, oil 1
6 |STD-35 WASHER, 5/16 plain 1
7 |STD-8 WASHER, 1/4 plain 13
8 {STD-160 WASHER, 1/4 lock 12
9 |STD-1646 BOLT, 1/4-20 x 2.00 long 2 212272221222 2]2]2]272
10 | STD-1885 BOLT, 1/4-20 x 1-41/64 long 21212
11 STD-1204 BOLT, 1/4-20 x i5/16 long 10
12 | STD-1420 NUT, 5/16-18 Slotted 3
13 | STD-1411 NUT, 1/4-20 plain 2




0-235 SERIES PARTS CATALOG

_VAVECO LYCOMING

Figure 8. Oil Pump Assembly and Accessory Housing Attaching Parts

2-4




~VAVEO LYCOMING 0-235 SERIES PARTS CATALOG

ACCESSORY HOUSING AND RELATED PARTS
PROPELLER GOVERNGR OIL LINE

£

FIG a QUANTITY PER ASSEMBLY
; PART
Cl|C|C|C|C|F|F[H|a[K]&]K]LJL]|MININ
REF. NUMBER DESCRIPTION : A PR I P R B P S I
g9 L B|CIA{CIA{B|C({A|A}B|C[A|C AlC
1 | 75167 TUBE ASSY., Prap. governor oil ling 1
2 [ STD-1930 HOSE, 3/8 10 x 1.00 long 1
3 [75165 CLIP, Prop. gov. oil line support 1
4 |[STD-35 WASHER, 5/16 plain 3
5 (STD-475 WASHER, 5/16 lock, internal teeth 1
6 |STD-1838 BOLT, 5/16-18 x 15/16 long, hex hd. 1
8 |LW-16266-25-38 |CLAMP 1
8 ;MS20822-6 ELBOW, 3/8 flared tube & 1/4 NPT, 80° 1
9 [74070* ELBOW, 3/8 flared tube & 9/16-18
str. thd., adj. 45° 1
* Assemble in right crankcase, front.
** Assemble in prop. governor adapier. :‘f
%
%




VAVEDO LYCOMING 0-235 SERIES PARTS CATALOG

2584

Figure 9. Propeller Governor Oil Line

2-6




UVAVEO LYCOMING 0-235 SERIES PARTS CATALOG

ACGESSCRY HOUSING AND RELATED PARTS
PROPELLER GOVERNOR DRIVE AND COVER

- g QUANTITY PER ASSEMBLY
REF. pumeen DESCRIPTION A ¢/ /)it it afy ]l slels ululy
10 Ll [B[C]ALC]AIBIC|A|A[BfCiaIC] [AfC :
1 (68317 _ SHAFTGEAR, Prop. governor drive 1
2 | 71596 WASHER, Accessory driven gear f
STD-1221 RING, 13/16 dia. x 3/64 thick,
internal retaining 1
4 (68315 GASKET, Accessory drive adapter 1
5 |75153 ADAPTER ASSY., Prop. governor drive 1 :
6 |1102 PLUG. 1/8-27 NPT, Allen 1 5
7 [67556 STUD, 5/16-18 x 2.00 long 4
8 |STD-1774 PIN, 1/8x 1/4 long 1 ;
9 [STD-35 WASHER, 5716 plain 4 %
10| STD-475 WASHER, 5/16 internal lock 4 ;
1 [STD-1410 NUT, 5/16-18 plain ] :
12 |72053 GASKET, Governor 1 :
13 [72378 COVER. Governor drive 1
14 |STD-35* WASHER, 5/16 plain un ’;
15 [ STD-475 WASHER, 5/16 internal lock 4 i
16 | STD-1410 NUT, 5716 plain 3 ;
* 32 required for Woodward governer; 4 required for AN governor. & :
-
.

2.7




ANVECO LYCOMING 0-235 SERIES PARTS CATALOG

2592

Figure 10. Propelier Governor Drive and Cover

2-8




AVECO

LYCOMING

0-235 SERIES PARTS CATALOG

ACCESSORY HOUSING AND RELATED PARTS
FUEL PUMP ASSEMBLY AND ATTACHING PARTS

FIG. oART g QUANTITY PER ASSEMBLY
REF| nuMBER DESCRIPTION  A|€)6)6\C1C) 005 0 2 5 alsls)y a )
11 L BICIA|C|A|BICIAIA|B]CIALC AlC
1 | 75246 FUEL FUMP, Low pressure, dual T 111 .
diaphragm (6440295) IR EERBEREE
2 60096 GASKET, Fuef pump ARG R 111
3 [STD-33 WASHER, 378 plain 2l2l2]2]2 IBE 2l2] 272
4 |STD-1882 SCREW, 3/8-16 x 1-8/32long,
socket hd., dr. hd. 2( 22l 2l 2222 2f 2t 2] T2l 2]2]22
5 | 60096 GASKET, Fuel pump 11 1 1
6 | 65098 COVER, Fuel-pump TENE BE
7 |STD-33 WASHER, 3/8 plain , 2t 2] |2 2
8 [LW-38-75 BOLT, 3/8-16 x 3/4 long, hex hd. 2[2] {2 12
9 | STD-678 WASHER, Lock 22l |2 2

B

::'\




0-235 SERIES PARTS CATALOG

_VAVED LYCOMING

11. Fuol Pump Assembly and Attaching Parts

Figure

218




UAVECO LYCOMING 0-235 SERIES PARTS CATALOG

ACCESSORY HOUSING AND RELATED PARTS
VACUUM PUMP DRIVE AND COVER

Pl
- g QUANTITY PER ASSEMBLY ~
REE.|  vumBer DESGRIPTION N HHRHHBBH AR AN
12 1 Bic|la|clalB|ci{alals]cialcC AlcC
1 [B1098 | ADAPTER ASSY., Vacuum pump 111 i[1]1]1 1]1]1 K EE
2 | STD-1774 PIN, 1/8 dia. x 1/4 long 111 1[1] 1] ERE 11111
3 [ STD-208 SEAL, Oil, 7/8 1D x 1-1/2 0D
x 5716 wide 1K 1[11]1 EE BEERIEE
4 | 72970 GEAR ASSY., Vacuum pump driven 111 11111 111 1111
5 161183 GASKET, Accessory adapter 1 .
6 | 71596 WASHER, Accessory driven gear 11 1111111 1111 i1t 1]
7 | 8313 GASKET, Vacuum pump 11 111111 1111 11111111 :
8 |60430 COVER, Vacuum pump 1 :
9 [STD-8 WASHER, 1/4 plain 4
10 [ STD-160 WASHER, 1/4 lock 4
11 | STD-1an NUT, 1/4-20 plain 4
12 | 68593 SPACER, Vacuum pump stud 4[4{4]414 4 4] 4 4 BN _:
<

2-1




0-235 SERIES PARTS CATALOG

/AVEO LYCOMING

1114

Figure 12, Vacuum Pump Drive and Cover

2-12




VAVECO LYCOMING 0-235 SERIES PARTS CATALOG
ACCESSORY HOUSING AND RELATED PARTS
OIL FILTER ASSEMBLY AND OIL COOLER BYPASS VALVE
FI6 ] o QUANTITY PER ASSEMBLY
- PAR
REF.  vumBeR DESCRIPTION NIRRT
13 L cltajcialBiclatalBlcialc AlC
1 |77853 HOUSING ASSY., Qil fitter - 1
2 | 77852 BASE ASSY., Qil filter 1 t{1]1]1]1
3 |Lw-13215 OIL FILTER, Short, spin-on 1T]1j141[1
4 | LWw-12999 PLATE, Qi filter adapter ' 1 1111 141
5 |[Lw-12795 GASKET, 0il filter adapter 31313(3]3
§ {75944 VALVE ASSY., Temp. control, oil cooler )
bypass . 11 TPttty 1)1
7 |62817 SCREEN ASSY., Qi pressure R AR IR AR IR
8 68974 HOUSING, Oil pressure screen U 1
"9 [69510 HOUSING, Oil pressure screen 1{1 111111141
10 (61173 GASKET, Oit pressure housing 111131111 11111
11 [STD-294 GASKET, 7/8x 5/8 1D x 3/32 :
annular ERIRERERIRERIRIRIRIRARE IR 1
12 |STD-111 GASKET, 1.00 ID x 1-1/4 0D x 3/32 1 1[1
13 {25C-10 STUD, 1/4-20 x 1-1/4 1 111111
t4 | STD-1350 PLUG, 1.00-14 sq. hd. drilled 1 111
15 |STD-8 WASHER, 1/4 plain 4
16 | STD-160 WASHER, 1/4 lock 1 B i 111 1]1
17 | STD-1856 SCREW, 1/4-20 x 1.00 hex hd.,
slotted 414(474]|4|4)4|4(4]a]4]|4]4]4
STD-1856 SCREW, 1/4-20 x 1.00 hex hd., [ i
siotted 3 313133
18 |STD-1411 NUT, 1/4-20 plain ~ 1 {111
19 |[69436* SPRING, Qil cooler bypass 11 1 R
20 |62415* PLUNGER, 0Oil cocler bypass 111 1 1
21 |STD-294 GASKET, 7/8 x5/8 1D x 3/32
annular 11 ARIRER AR IR IRIRIRIREAIR
22 | 62417 PLUG, il cooler bypass 111 IRERERIRIRIRIR RN IREREn
23 |STD-784 PLUG, 3/8 NPT 2|2 2l2)121212|2f2]2[2]2 2 2
.24 |[ANB16-8 NIPPLE, 1/2 fiared tube, 3/8 NPT 2 2
25 |AN777-8D ELBOW, Universal 75° 1 1 1
26 |AN901-BA GASKET, Metal tube connection seal 1 1 1
27 | 71820 BOLT, Oil cooler fitting 1 1 1
28 171623 WASHER, Oil cooler fitting 1 1 1

* Do not use spring and plunger on engines equipped with 75944 oil cooler bypass valve or angines without oil cooler installation.

T

£




AVECO LYCOMING . 0-235 SERIES PARTS GATALOG

& N = \\ %

RGN VA
_;_‘__,:;1" /L;_"_ \= —:"— — A
. \ - 4 r':rl‘ " s -(\j / \!‘\%\2‘_&5_‘?’_\)

Figure 13. Oil Filter Aésembly and Oil Cooler Bypass Valve
2-14




AVEO LYCOMING 0-235 SERIES PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
CONNECTING RODS, PISTONS AND RING ASSEMBLIES

L — H QUANTITY PER ASSEMBLY
REF|  numBER DESCRIPTION RITITIT I e |5 212tz 5 2 2|5 2 Y212
14 L Blcia|cla|Bic|Aa|alBjC[AlC AlC
1 [ 78030 ROD ASSY., Connecting 4
2 | Lw-13923 BUSHING, Connecting rod, upper 4
3 | 78027 BOLT, Connecting rod 8
4 | LW-12186 NUT, Connecting rod 8
5 69373 BEARING, Connecting rod 8
6 | 73851 PISTON, Low compression 4 414)414 4
Lw-11621 PISTON, Compression ratio 8.7:1 414 4
LW-13623 PISTON, Compression ratio 8.5:1 4| 4(4a14]1a[4]4]a
7 | 60827 PIN, Piston 41414(4]4 4
1 LW-13445 PiN, Piston 4| 4 414(a141414]4(4]4
8 | 60828 PLUG, Piston pin HEIEIEIR: 8
LW-11625 PLUG, Piston pin 8|8 sis|als|al{a[s8lsls
9 | 68196 RING, Piston, compression 8/8(8i8|8 8
78862 RING, Piston, compression 88 g/8(8j8la|8|8]|8|8
10 | LW-16867 RING, Piston, oil regulating 41414]|4]4 4
78864 RING, Piston, oil regulating, '
expander type 4/4] |414]4]a|4]4a[a|2]a
11 | 60072 RING, Piston, scraper {plain) 4(4(4(4]|4 4
e

3-1




AVECO LYCOMING 0-235 SERIES PARTS CATALOG

g

Figure 14. Connecting Rods, Pistons and Ring Assemblies

32




AAVECO LYCOMING 0-235 SERIES PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
CYLINDER ASSEMBLY

L — 0 QUANTITY PER ASSEMBLY
REE) \umBER DESCRIPTION 1A ¢ 16115 5[]y /)
15 L_BCACABCAABCAC AlC
1 71828 CYLINDER & HEAD ASSY., Plain 41414144 4
LW-11633 CYLINDER & HEAD ASSY., Nitrided 4|4 4|14]4]|474{4[4
LW-12986 CYLINDER & HEAD ASSY., Plain 414 4
Lw-18290* CYLINDER & HEAD ASSY., Nitrided _ 4] 4
LW-16701* CYLINDER & HEAD ASSY., Piain 41414{4]4 4
LW-16703* CYLINDER & HEAD ASSY., Nitrided 4|4 4141414141414
LW-18704* CYLINDER & HEAD ASSY., Piain 44 4
2 61258 SEAT, Intake valve 414(4|14|4 4
LW-11900 SEAT, Intake valve (steel) 4
3 {60337 SEAT, Exhaust valve 414:4)4)4|4(4(41414)414]4(4]4
LW-16699** SEAY, Exhaust valve 4
4 61681 GUIDE, Valve, intake and exhaust 8 8 8
5 |61681 GUIDE, Valve, intake 44 4 414 4141414]4|4|414:4 Y
6 |LW-11626 GUIDE, Valve, exhaust 414] 4] 44| [a]alala|afalafala
7 | 66796 INSERT, Spark plug, 18-1.5 MM 8
8 |31C12 STUD, 5/16-18 x 1-1/2 jong 8
9 {STD-700 ELBOW, 90°, 3/8 flared tube 4

* Incerparates Allison exhaust valve seats.

** Allison vaive seat.

3-3




0-235 SERIES PARTS CATALOG

AVEO LYCOMING

582

Figure 15. Cylinder Assembly

3-4




ANVGCO LYGDI\/IING 0-235 SERIES PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
CYLINDER RELATED PARTS

. o
FIG. PART g QUANTITY PER ASSEMBLY
RER| numsen DESCRIPTION SHERHHARHREHE RGBS
16 L BlclajClAa|B|C|A|AlB[C|A|C AlC
1 (73806 ROD ASSY., Push 8]
2 |60831 ROCKER ASSY., Valve 8
3 60398 BUSHING, Valve rocker 8
4 |73807 SCREW, Valve adjusting 8
5 |STD-587 NUT, 9/16-18 x 5/32 thick 8
6 | LW-13790 SHAFT, Valve rocker 4
7 |Lw-12892 THRUST BUTTON, Rocker shaft 8
8 |75906 GASKET, Rocker box 4
9 (61247 COVER, Rocker box 4
10 |8TD-1925 SCREW, 1/4-20 x 5/8, self-locking 24
11 [383-B NUT, 3/8-24 plain 32|32132(32|32 32
383-B _ | NUT, 3/8-24 plain 16|16} |[16]16(16/|16[16 |16}16[16(16
12 |STD-2106 NUT, 7/16-20 plain 16|16| (16(16(16({16|16(16|16[16{16 s
13 | 62869 RING, Cil seal, 3/32 dia. x 4-3/8 4 : o
14 65321 GASKET, Exhaust flange 4
77611 GASKET, Exhaust flange 4
15 | 61260 FLANGE, Exhaust, stainless 4|4 4141414;: 4|4 4 414144
61259 FLANGE, Exhaust, carbon 4
16 | STD-35 WASHER, 5/16 plain 8
17 | STD-475 WASHER, 5/16 lock, internal teeth 8
18 | STD-1410 NUT, 5/16-18 plain ’ 8 a0
-
S

3-5




0-235 SERIES PARTS CATALOG

- AV EO LYCOMING

Figure 16. Cylinder Related Parts

3-6




UANVECO LYCOMING 0-235 SERIES PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
VALVE ASSEMBLY

FIG g QUANTITY PER ASSEMBLY
; PART
: cleleic|clrlrfnu]d|e]lk]{kiL|L[MININ
REF NUMBER DESCRIPTION fi tlrjel2f2p2(21212)2]|2|212|1{2]>2
17 [ sicialc|alslc|alaiBfc|alcC AiC
1 |60037 VALVE, Intake 4|4]4]4}4 4 1 B
LW-11901 VALVE, Intake 4(4 414141414|414(4(4
2 {66531 VALVE, Exhaust 414t4(4} 4 4
LW-11634 VALVE, Exhaust 414 414 4141414)1414(4(4]4
3 161252 SEAT, Valve spring, outer 8
4 |LW-13320 SEAT, Valve spring. inner 8
5 |LW-10077 SEAT, Valve spring 8
6 [LW-11795 +SPRING, Valve, auxiliary 8
7 | LW-11800 SPRING, Valve, outer 8
8 60903 TUBE, Push rod shroud 8
9 |LW-18661 SEAL, Shroud tube 16
10 {60009 KEY, Valve 16
1?
o
S
s
o

i-7




0-235 SERIES PARTS CATALOG

UAVEOD LYCOMING

Figure 17. Valve Assembly

3-8




AVECO LYCOMING 0-235 SERIES PARTS CATALOG

CYLINDER, PISTON AND VALVE TRAIN
CYLINDER HEAD DRAIN TUBES AND INTERCYLINDER COOLING BAFFLES

#5
- 0 QUANTITY PER ASSEMBLY <
REE.|  NUMBER DESCRIPTION BICITISIEIE 85 2 2 512 | 2 e 2 (V]3]
18 _ L glclalc|a{B|CclA|A|B|CIA|C AjC
1 | 60890 B TUBE ASSY., Oil drain, cyl. no. 1 1 :
2 |60821 TUBE ASSY., Gil drain, cyl. no. 2 1
3 |60928 TUBE ASSY.. Oil drain, cyls. no. 3 &4 |2
4 [STD-2180 HOSE, 3/8 1D x 1-13/16 4 i
5 |STD-684 NIPPLE, Straight, 3/8 ID hose 4
6 |LW-15592-5-05 CLAMP, Hose 8
7 [Lw-13304 BAFFLE ASSY., Intercylinder 2|2 2l2]2f2]2]2
8 (71611 . RETAINER, Intercylinder baffle 2|2 2l12)2(24{z212
9 |Lw-13303 HOOK, Intercytinder baffie retainer 2(2 212|2|212|2
10 {65614 PLUG, Batfle attaching 41414 :
11 | STD-251 WASHER, No. 10 lock 41414
12 | STD-665 SCREW, No. 10-32 x 3/4 fill. hd. dr. 11414

@ |

ol




VAVED LYCOMING ~ 0-235 SERIES PARTS CATALOG

£\

Figure 18. Cylinder Head Drain Tubes and Intercylinder Cooling Baffles

3-10




VAVEO LYCOMING 0-235 SERIES PARTS CATALOG

IGNITION SYSTEM
MAGNETOS AND MAGNETO DRIVES

- 0 QUANTITY PER ASSEMBLY N
|REF.|  cUMBER DESCRIPTION ACITITI515|5(5]5] 2155|205 |2 Y] 5]
19 L BiC|AajCla|B|C{alAalB]C|AlC AfC
1 |LW-51360-29 MAGNETO, S4LN-20 1 1 1 11 1 111
LW-51360-37 MAGNETO, Impulse coupling, S4LN-21 1 1 1 1
LW-51360-54 MAGNETQ, Impulse coupling, S4LN-21 1 1 11
LW-51360-58 MAGNETO, Impulse coupling, S4LN-21 1
LW-163045-8 MAGNETO, S4LN-204 1
LW-163045-3 MAGNETOQ, S4LN-204 1
LW-163005-2 MAGNETO, Retard breaker, S4LN-200 1
LW-349305-1 MAGNETO, S4LN-1209 1 i
LW-349365-3 MAGNETO, S4LN-1227 i 1
LW-349365-9 MAGNETOQ, S4LN-1227 1
2 | 61665 - | GEAR, Magneto, impulse coupling 1 1 111 111 1 11
3 (72495 GEAR, Magneto, retard breaker 1
4 161163 GEAR, Magneto 1f1 1 1 11111 1 T !
5 |LW-12706 ADAPTER, Magneto, impulse coupling 1 1 111 1111 1 11 o
6 (62224 GASKET, Magneto adapter and magneto 3|2 3 31 3[3;1 3 3|3
7 |STD-1727 WASHER, Plain, 3/4 0D x 21/64 1D x
1/8 thick 414] Jaf T4 4] 4 4] 44 :
8 |STD-475 WASHER, 5/16 lock, internal teeth 414 4 4(4 4|44 4 4[4 :
9 |STD-1410 NUT, 5/16-18 plain 414 4 414 4144 4 414
10 | 75965 CLAMP, Magneto 4 4 :
1 |LW-12681 GASKET, Magneto 2 2 &
12 | LW-52305-1 KIT ASSY., Magneto ground terminal 2 2 2 2 2 2|2 N
LW-157209 KIT ASSY., Magneto ground terminal 2 :
13 {LW-157208 KIT ASSY., Magneto ground terminal 1

4-1




_VAVCO LYCOMING 0-235 SERIES PARTS CATALOG

Figure 19. Magnetos and Magneto Drives
4-2




ANVGCO LYCOMING 0-235 SERIES PARTS CATALOG
IGNITION SYSTEM
MAGNETOS AND MAGNETQ DRIVES
FIG. PART g QUANTITY PER ASSEMBLY
REF' wumsen DESCRIPTION AR RER B
20 L CIA[C|A]B|ClA|A|B{CIA|C AlC
1 |LW-15635 MAGNETO & HARNESS ASSY., Right
{Siick) 1 1 1 i 1
2 {LW-15636 MAGNETO, Right (Slick Model 4250) 1 } 1 1 1
3 77743 HARNESS ASSY., Ignition, right 1 1 1 1 1
4 | LW-16596 MAGNETO & HARNESS ASSY., Right
(Slick) 1
5 |LW-15636 MAGNETOQ, Right {Slick Model 4250) 1
6 |LW-15866 HARNESS ASSY., Ignition, right 1
7 | LW-16590 MAGNETO & HARNESS ASSY., Right
{Slick) 1 1
8 |LW-16595 MAGNETO, Right {Slick Model 4281,
impulse coupling) 1 1
9 77743 HARNESS ASSY.. ignition, right i 1
10 |[LW-16685 MAGNETO & HARNESS ASSY., Right
{Slick) 1
11 [LW-16594 MAGNETO, Right (Slick Model 4252,
impulse coupling) 1
12 {77743 HARNESS ASSY., ignition, right 1
13 | LW-15637 MAGNETO & HARNESS ASSY., Left
(Slick) : 1 1 1
14 |LW-15638 MAGNETO, Left (Slick Model 4251,
impulse coupling) 1 1 1
15 177745 HARNESS ASSY., Ignition, left 1 1 1
16 | LW-186587 MAGNETO & HARNESS ASSY., Left
{Slick) 1 1
17 | LW-16594 MAGNETO, Left (Slick Model 4252,
impuise coupling) 1 1
18 | 77745 HARNESS ASSY., Ignition, left 1 1
19 [LW-16588 MAGNETO & HARNESS ASSY., Left
(Slick) 1
20 | LW-16595 MAGNETO, Left (Slick Model 4281,
impuise coupling) 1
21 |LW-15868 HARNESS ASSY., Ignition, lett 1
22 |LW-16589 MAGNETO & HARNESS ASSY., Left
(Slick) 1 1
23 | Lw-16595 MAGNETO, Left (Slick Model 4281,
impulse coupling) 1 1
24 77745 HARNESS ASSY., Ignition, left 1 1
25 | 61665 GEAR, Magneto, impulse coupling 1 1 1 1 1
61665 GEAR, Magneto, impulse coupling 2 2 2
26 | 61163 GEAR, Magneto 1 1 1 1 1
27 {LW-12706 ADAPTER, Magneto, impulse coupling 1 1| 1 1 1
LW-12706 ADAPTER, Magneto, impulse coupling 2 2 2
28 | 62224 GASKET, Magneto adapter and magneto 1 1 1 1 1
62224 GASKET, Magneto adapter and magneto ’ 2 2 2

4-3

i




AVEO LYCOMING 0-235 SERIES PARTS CATALOG

IGNITION SYSTEM
MAGNETOS AND MAGNETO DRIVES (Cont.)

o~
\D FIG : H QUANTIYY PER ASSEMBLY
; PAR
REF. wumgen | DESCRIPTION |Acicicigiglsslnylnis sls )y vl
20 L BIC|A|lCIA|lB|[C]A|AlB|C}A|C AlC
29 | LW-12681 GASKET, Magneto 2 2 2 2 2 2
30 {76961 CLAMP, Magneto 4 4 4 4 4 4
31 [LW-14057 CLIP, 1 wire 2 2 2 2 2 2
LW-14057 CLIP, 1 wire 4
32 | LW-14060 CLIP, 2 wire 3 3 3 3 3 3
33 |STD-475 WASHER, 5/16 lock, internai teeth 4 4 4 4 4 4
34 |8TD-1727 WASHER, Plain, 3/4 0D x 21/64 1D :
X 1/8 thick ' 4 4 4 4
35 18TD-1410 NUT, 5/16-18 plain 4 4 4 4
36 |STD-761 COTTER PIN, 3/32 dia. x 1.00 long 1 1 1 1
STD-761 COTTER PIN, 3/32 diz. x 1.00 long 2

o

B Al

4-4




7ANGCO LYCOMING 0-235 SERIES PARTS CATALOG

IGNITION SYSTEM
IGNITION HARNESS AND LEAD ASSEMBLY (SLICK)

T

Ea
FIG. DART g QUANTITY PER ASSEMBLY ~ _5
"EE| NumBER DESCRIPTION [ )¢ 6181615 |32l ey x)b )4
21 L BlC|a|lC|A[B]|CfA]lAIBIC}A|C AlC
1 [EW-M-2403 HARNESS ASSY., Left magneto (Slick) 1)1 1 1 11 1 1)1
LW-M-2415 HARNESS ASSY., Left magneto (Slick) 1 1
LW-M-2404 HARNESS ASSY., Right magneto (Slick) 11 1 1 11 1 11
LW-M-2415 HARNESS ASSY., Right magneto (Slick) 1 1
2 |LW-M-2375 PLATE, Spark plug cable 2|12 2 2|2 21212 2 2|2
3 [LW-14060 CLIP, Two wire for 1/4 screw 33 3 3|2 3132 3 3(3
4 1LW-14057 CLiP, One wire for 1/4 screw 2 2
5 |[71909 GCLAMP, 1-1/2 ID (Offset) 4|4 4 4 4|4 41,144
6 |LW-16266-25-50 |CLAMP 11 1 111 1111 1431
7 |STD-8 WASHER, 1/4 plain 111 1 18 171 1 [ 1}1
8 |STD-160 WASHER, 1/4 lock, internal teeth 212 2 2 2|2 21 | 2|2
9 |STD-696 WASHER, 1/4 plain un un
10 | AN500-416-12 SCREW, 1/4-20 x 3/4 long, fill. hd. 1)1 1 1 111 1 1)1 .
11 | ANS00A-416-10 | SCREW, 1/4-20 x 5/8 long 111 1 1 1
12 | STD-553 SCREW, 6/32 x 1/2 long, rd. hd. 414 4 4 4] 4 4 4(4
13 | STD-1874 SCREW, 1/4-20 self-lecking 4 4
14 1STD-1411 NUT, 1/4-20 plain 1)1 1 1 11 1 1]1
15 [ AN365-632A NUT, 6-32 self-locking 44 4 4 414 4 41 4
16 | 76734 ZIP STRAP 2|2 2 216 21216 2 2|2
* | M-1985-48 LEAD ASSY., Replacement top & bottom
leads (LW-M-2403 & LW-M-2404
harnesses) unjuni Jun| [un un un un| funjun
* [ M-1985-48 LEAD ASSY., Replacement top leads,
except for T, 2T, (LW-M-2415 &
LW-M-2416 harnesses) ' un un
* | M-1985-72 LEAD ASSY., Replacement 1T, 2T leads ‘
{LW-M-2415 & LW-M-2416 harnesses) un un
*  |76923-48570-63 | LEAD ASSY., Replacement, top and
bottom leads (78539 harness) un fun un un un un|
* | 76923-72590-63 | LEAD ASSY., Replacement, Nos. 1 & 2
top leads {78546 harness) un un
* | 76923-48590-63 | LEAD ASSY., Replacement, Nos. 3 & 4 -
top leads (78546 harness) un un
*  176923-48570-63 | LEAD ASSY., Replacement, bottom leads
{78546 harness) un un
* Replacement lead assemblies have spark plug terminal end assembied and are shipped with necessary parts to complete magneto end
assembly after being cut to proper length,




7AVEO LYCOMING 0-235 SERIES PARTS CATALOG

Figure 21. Ignition Harness and Lead Assembly (Slick)

4-6




~AVEO LYCOMING 0-235 SERIES PARTS CATALOG

IGNITION SYSTEM
SPARK PLUGS

FIG g QUANTITY PER ASSEMBLY @
; PART
clcic|{c|C|F{F|HIJIKIKEK|L|L|MININ
REF.  wumBER DESCRIPTION f: P12 2]2]2]2]202]2]2|2]21712]2
22 L Blcialclals{clalalB|ClAYC AlC
1 |1182-B3 SPARK PLUG, (Champion REM-40E),
high compression, shielded 8 8
1182-B6 SPARK PLUG, (Champion EM-41E),
low compression, shielded 818(8[8(8 8
1182-J3 SPARK PLUG, (Champion REM-38E),
high compression, shiglded 8| . 8i6/8(8|8|8
1182-B7 SPARK PLUG, (Champion REM-37BY),
extended electrode, shielded ' §|8i8 8
1182-P3 SPARK PLUG, (AC-SR-86),
resistor type, shielded 8|8 8,88
NOTE
The abave spark plugs are those used in current production enly; this list does not include additienal spark plugs that are approved for use in ; ;
these engines. See latest edition of Service Instruction No. 1042 for completa listing of all approved spark plugs.
W
el

4-7




<VAVEO LYCOMING 0-235 SERIES PARTS CATALOG

Figure 22, Spark Plugs
4-8




VAV ECO LYCJDMING 0-235 SERIES PARTS CATALOG

ELECTRICAL COMPONENTS
VOLTAGE REGULATORS, RELAY, ALTERNATOR AND GENERATOR DRIVE BELTS

FIG a QUANTITY PER ASSEMBLY i
' PART
3 CIC{CyC[C|FIF|H]J[KIKJKILILfM[N|N
REF NUMBER DESCRIPTION {‘31122222222222123_
23 L BiC|a|C|lA{BICIA]A|B|CIA|C AlC
1 |72205 REGULATOR, Voltage (12V - 20 Amp.) 1] |1
62833 REGULATOR, Voltage {12V - 35 Amp.) 1] 1 1
71745 REGULATOR, Voltage {12V - 50 Amp.) 111
LW-10185 REGULATOR, Voltage, 12V, full transistor 111 1111111t ARERIR
LW-15895 REGULATOR, Voltage, 12V, transistorized 1 1 1 1
LW-10179 REGULATOR, Voltage, 24V, full transistor 1 1
2 |[78059 RELAY, Qvervoltage, 12V 1 1111 1 1 P11
60886 BELT, Generator drive 1)1 1
4 |76026 BELT, Alternator drive (3/8 wide) T te e tp A afip1{1(1]1
e




/AVGCGO LYCOMING 0-235 SERIES PARTS CATALOG

\ S
WL

2586

. Voliage Regulators, Aliernator and Generaior Drive Belts

5-2

Figure 23




AUAVEO LYCOMING 0-235 SERIES PARTS CATALOG
ELECTRICAL COMPONENTS
GENERATOR MOUNTING AND ATTACHING PARTS
LA 0 QUANTITY PER ASSEMBLY
REE \umpEn DESCRIPTION A {6 /€1¢) 51581215 X155 Mo
24 L BlclalC|alslclaralB|ClalC AlcC
1 [69113 ) BRACKET, Generator (For 12V - 20A) E 1
2 | 69452 BRACKET, Generator (For 12V - 35A &
50A) 11 i
3 160733 SHIM, 11/321Dx 1-1/8 0D x '
.005 thick unjuni |um
4 |STD-8 WASHER, 1/4 plain 111 1
5 |STD-160 WASHER, 1/4 lock 313 3
6 |STD-2084 BOLT, 1/4-20 x 1-3/4 long, hex. hd. 111 1
7 |STD-1414 BOLT, 1/4-20 x 1-1/2 long, hex. hd. 11 1
8§ |[STD-1215 BOLT, 1/4-20 x 1-1/4 long, hex. hd.. 212 2
9 {STD-1411 NUT, 1/4-20 plain 1t1 1
10 {76028 LINK, Generator adjusting 11 1
1 | STD-35 WASHER, 5/16 plain 11 1
12 | LW-3TH.75 BOLT, 5/16-18 x 3/4 long, hex. hd. dr. 2|2 2
13 | STD-1727 WASHER, Plain, 3/4 0D x 11/32 1D
_ x 1/8 thick 1] 1
14 |STD-1834 BOLT, 5/16-18 x 1-1/16 long,
hex. hd. dr. 11 1
15 |STD-1835 BOLT, 5/16-18 x 1-23/64 long,
hex. hd. dr. 11 1
16 1STD-35 WASHER, 5/16 plain | |unfun] |un
17 {STD-1420 NUT, 5/16-18 slotted 2|2 2
18 | STD-68 PIN, Cotter, 1/16 dia. x 1/2 long 22 2
19 | 69951 STRUT, Generator support 1)1 1
20 [LW-31H.75 BOLT, 5/16-18 x 3/4 Jong, hex. hd. dr. 11 1

5-3

£




_UAVECO LYCOMING 0-235 SERIES PARTS CATALO(

Figure 24. Generator Mounting and Attaching Parts

5-4




AUAVEO LYCOMING 0-235 SERIES PARTS CATALOG

ELECTRIAL COMPONENTS
ALTERNATOR MOUNTING AND ATTACHING PARTS

FS.  oar g QUANTITY PER ASSEMBLY
REF\  \umBER DESAIPTION | A|€CICI¢IE 5 5\ K1y nls) 5]t 1y i)
25 L BlcfalclalBlclala|B|Cl{A|C AlC
1 78158 ' BRACKET, Alternator ' P4 dps i1 [{1[1]1 1
Lw-13039 BRACKET, Alternator 1
2 |73383 LOCKPLATE, 5/16 bolt x 1.00 spacing 1
3 |STD-8 WASHER, 1/4 plain IR IR IRERER IR IRIRIRERIR 1
4 |STD-160 WASHER, 1/4 lock, internal teeth 3/3(3[3|13[3(3}3|31313|313|3 3
5 |[STD-2084 BOLT, 1/4-20 x 1-3/4 lang, hex. hd. faptp 1|11yt 1
6 |S8TD-1215 BOLT, 1/4-20 x 1-1/4 long, hex. hd. 2|2|212)2]2)2(2|2|242|2|2]{2 i
7 1STD-1838 BOLT, 5/16-18 x 15/16 long, hex. hd. 2
8 |STD-1411 NUT, 1/4-20 plain 1[t(1p 1Pt 1p1f1]1p1 1
9 {75380 LINK, Alternator adjusting PP 1fapfift
10 [ STD-35 WASHER, 5/16 plain 1[4 1pprgip1y1sp1p11
11 [LW-31H.75 BOLT, 5/16-18 x 3/4 long, hex. hd. dr. Aty
112 |[8TD-1727 WASHER, Plain, 3/4 0D x 11/32 ID x “;
1/8 thick TP 1fpafapff1ytf1f1]1 "~
13 | LW-31H.75 BOLT, 5/16-18 x 3/4 long, hex. hd. dr. IR RN IR IR R AR AR AR AR RN
14 | 74323 STRUT, Alternator support (111 1pp1ptrp1j1it
15 |LW-31H.75 BOLT, 5/16-18 x 3/4 long, hex. hd. dr. TR RER IR RN IRERInAn
16 | STD-690 WASHER, 13/16 0D x 3/8 1D x 1/16
“thick IR R ERER IR IR R RN IR
17 |ANB-14 BOLT, 3/8-24 x 1-37/64 long, hex. hd. i
dr. end ISR NEENEDENE &
- 18 | STD-690 WASHER, 13/16 0D x 3/8 1D x 1/16 ~ !
thick un{un {un {un [un [un|un |unjun {un jun fus fun |un fun fun "
19 | STD-872 NUT, 3/8-24 slotted TPt vt aptprf1p 1
20 | STD-713 PIN, Cotter, 3/32 dia. x 3/4 long TPyttt b frpryif1pi)1
21 |ANG6-16 BOLT, 3/8-24 x 1-53/64 long, hex. hd.
dr. end 1 111
22 | ANB-13 BOLT, 3/8-24 x 1-7/16 long, hex. hd.
dr. end IR RN R IR IR IR IR R AR IRER
23 | 76534 SHIM, 1-1/8 0D x 13/32 1D x 1/64
thick un [un fun {un [un [un funjunjon|unfun fun jun jun funfup
24 {STD-690 WASHER, 13/16 0D x 3/8 1D x 1/16 S0
thick UR | UN [UR [Ur U {Un | un (B0 |unjun jun fun jun (un funjun .
25 |S8TD-872 NUT, 3/8-24 slotted ) Aap 11ty s]11
26 |{S8TD-713 PiN, Cotter, 3/32 dia. x 3/4 long Aty 1f1
27 |8TD-1414 BOLT, 1/4-20 x 1-1/2 long, hex. hd. 1)1 1
28 |STD-1419 BOLT, 1/4-20 x 1-1/8 tong, hex. hd. 2|2 2
29 |STD-8 WASHER, 1/4 plain 44 4
30 |[STD-160 WASHER, 1/4 shakeproof lock 33 3
31 |STD-1411 NUT, 1/4-20 plain 1)1 1
32 |LW-10729 LINK, Alternator adjusting 1)1 1
33 |STD-35 WASHER, 5/16 plain 1)1 1
34 |STD-1858 BOLT, 5/16-18 x 29/32 long, hex. hd. 1)1 1
35 |STD-2084 BOLT, 1/4-20 x 1-3/4 long, hex. hd. 111
36 |STD-1215 BOLT, 1/4-20 x1-1/4 long, hex. hd. 2|2

5-5




0-235 SERIES PARTS CATALOG

VAVECO LYCOMING

ELECYRICAL COMPONENTS
ALTERNATOR MOUNTING AND ATTACHING PARTS {Cont.)

Zouo

= oL

=

-t O

1

—_ ey L

12(12
3

X o0

X ouen

o Ow =T

e th o

Tt

QUANTITY PER ASSEMBLY

[T NY. 2]

[V V- 4

(i Rt )

Qv

L=

O

KL ol

DESCRIPTION

WASHER, 174 plain

PART
NUMBER

WASHER, 1/4 shakeproof lock

NUT, 1/4-20 plain

FiG.

REF
25

37 |STD-8
38 |STD-160
3% iSTD-1411

. .

I

Figure 25. Alternator Mounting and Attaching Parts

5-6




VAVEOQ LYCOMING 0-235 SERIES PARTS CATALOG

ELECYRICAL COMPONENTS
GENERATOR AND ALTERNATOR ASSEMBLIES _

W

- g QUANTITY PER ASSEMBLY
REF.|  nuMBER DESCRIPTION SHEHENRERHBEERNHE
25 L BIC|AjCIAlB|C|A|A|BfC|AlC AfC
1 {68767 GENERATOR, 12V - 35A (1101900) KR E
71744 GENERATOR, 12V - 50A (1101915) 11
2 | 78401 ALTERNATOR, 12V - 40A, externally
grounded {ALE-6406) 1 111
LW-14303* ALTERNATOR, 12V - 40A, externally
) grounded {ALE-6420) 1
LW-14301* ALTERNATOR, 12V - 40A, externally
grounded (ALE-8420) 1 1
78308* ALTERNATOR, 12V - 40A, externaily
grounded {ALE-8406) 11 i 1)1
LwW-12832° ALTERNATOR ASSY., 12V - 60A,
internally grounded . 1 1 1 .
LW-12739 STRAP, Alternater ground 1 1 1 oy
LW-14319* ALTERNATOR, 24V - 50A, externally ‘ L
grounded (ALT-8421) 1
LW-14309* ALTERNATOR, 12V - 60A, externally .
grounded (ALY-8420) 1)1 111]1
LW-14308* ALTERNATOR, 12V - 60A, less
thermocouples, externally grounded
(ALY-8420) ' 1111181 P11 1)1 111111
LW-14310* ALTERNATOR, 12V - 80A, externally
grounded (ALY-6420) 1 11
LW-12833* ALTERNATOR ASSY., 12V - 60A,
internally grounded
LW-12739 STRAP, Alternator ground 1
LW-12834* ALTERNATOR ASSY., 12V - 60A, )
internally grounded 1 1
LW-12739 STRAP, Alternator ground 1 1
LW-14316* ALTERNATOR, 12V - 704, less
thermocouples, externally grounded
- (ALX-8421) 1
LW-14317* ALTERNATOR, 12V - 70A, externally
grounded {ALX-8421) 1
LW-14324* ALTERNATOR, 24V - 70A, less
thermocouples, externally grounded
ALU-8421) 1
* 3.25:1 Ratio.




UAVCO LYCOMING 0-235 SERIES PARTS CATALOG

Figure 26. Generator and Alternator Assemblies

5-8




UAVEGO LYCOMING 0-235 SERIES PARTS CATALOG

ELECTRIGAL COMPONENTS
STARTER MOTOR AND ATTACHING PARTS

L - 0 QUANTITY PER ASSEMBLY L
REF.!  NumBER DESCRIPTION BITITITIZ e 2 2|2tz 22 2|2 2] )2]2 o
27 L 8|C{AIC|A|B|lCIAYA{B|[CIAC AlC :
1 [76210 STARTER, 12 voit, 10/12 pitch pinion B :
(MZ-4204) IR EEERBREERREE

69953 STARTER, 24 volt; 10/12 pitch pinion 5
(1109669) 1 1

LW-16207 STARTER, 24 volt, 10/12 pitch pinion
(MMU-4001) 11 1 :

(W-15571 STARTER, 12 volt, 12714 pitch pinion é
(MZ-4223) i

2 |STD-35 WASHER, 5/16 plain 4
3 |STD-475 WASHER, 5716 lock, internal teeth ] -
4 |LW-31-1.09 BOLT, 5/16-18 x 1-3732 fong, hex. hd. |4
5 [STD-2156 BOLT, 5/16-18 x 1-5/32 long, hex. hd. 1 ,;
6 [STD-1410 NUT, 5/16-18 plain
7 |LW-12083 SWITCH, Magnetic (SAZ-4201-E-1) A (Al . j-
8 |LW-12085 SWITCH, Magnetic (SAZ-4401C-1) 1 1 |
a

W

5-9




_UAVEO LYCOMING 0-235 SERIES PARTS CATALOG

Figure 27. Starter Moftor and Attaching Parts

5-10




AV ECO LYCOMING 0-235 SERIES PARTS CATALOG

OiL SUMP AND INDUCTION SYSTEM
OIL SUMP ASSEMBLY AND OIL SUCTION SCREEN

- g QUANTITY PER ASSEMBLY
REF.|  wumeen DESCRIPTION RITITIE 2 2 2]z 2|2 2|2l |2 |92 |2

28 L Blc|ajclAa|BlC|ajalB|C|A]C AdC

1 61374 SUMP ASSY., Oit ) 1111 1]1 1

62318 SUMP ASSY., Oil 111 IIRFRIRIRERERERER

2 {61376 CONNECTION, Mtake pipe, front 2

3 61377 GONNECTION, Intake pipe, rear 2

4. | 25C-11 STUD, 1/4-20 x 1-3/8 long 4

5 |S8TD-55¢1 PLUG, 1/2-14 NPT, Sq. hd. 1

6 {LW-13353 GASKET, 0il sump 1

7 |STD-8 WASHER, 1/4 plain 32

8 |[STD-160 WASHER, 1/4 lock, internal teeth 20

9 |8TD-1204 BOLT, 1/4-20 x 15/16 long, hex. hd. 18

10 [ STD-1411 NUT, 1/4-20 plain 14

11 | 60820 GASKET, 0if suction tube flange 1

12 [61381 TUBE ASSY ., Oil suction 1

13 [STD-1227 WASHER, 1/4 plain, copper 2 :

14 |STD-1433 BOLT, 1/4-20 x 1-1/2 long, hex. hd. 2

15 [STD-8 WASHER, 1/4 plain (Max. 4) un

16 |STD-1409 NUT, 1/4-20 slotted shear 2

17 | STb-68 PIN, Cotter, 1/16 x 1/2 long 2

18 |[61378 SCREEN, il suction 1

19 | STD-1045 GASKET, 1-1/4 1D x 1-1/2 0D x

3/32 annular .
20 [61358 PLUG, 1-1/2 x 1-174-12, Tiex. hd, i ﬁ ;
o7

6-1




- 0-235 SERIES PARTS CATALOC

AVECOQ LYCOMING

NG o/NQ

N Tizies cmarin
’ @ £oD ..%...#.ﬁ.

e (— - — e

[ -
T

8192

Figure 28. Qil Sump Assembly and Oil Suction Screen

6-2




AUAVECO LYCOMING 0-235 SERIES PAHTS CATALOG

OIL SUMP AND INDUCTION SYSTEM
INTAKE PIPE ASSEMBLY

FIG. bART g QUANTITY PER ASSEMBLY W
REF.|  \uMBER DESCRIPTION A /c|¢|Clg)ci8 1 nyy ) Klx)b L ululy
29 L BlCcia|ClAlB|CrAlAlBICIA|C AlcC
1 |[LW-16728 PIPE, Intake cyls. nos. 1 & 2 2
2 jLW-16730 PIPE, Intake, cyl. no. 3 1
3 | LW-16729 PIPE, Intake, cyl. no. 4 1
4 |[STD-1196 HOSE, 1-1/2 1D x 1-7/8 x
1-1/2 long 4
5 |Lw-15592-8-28 [CLAMP, Hose 8
6 |71973 GASKET, 2 bolt flange, 1-7/8 1D 4 - :
7 |74360 FLANGE, Intake pipe, upper 414(4[414|4|47414(4(4(4(4(4]4(4
LW-16731 FLANGE, Intake pipe, upper 4 4
8 |[STD-8 WASHER, 1/4 plain 8
9 |STD-180 WASHER, 1/4 lock, internal teeth 8
10 | STD-1215 BOLT, 1/4-20 x 1-1/4 long, hex. hd. 8
&
o

6-3




_UAVEO LYCOMING 0-235 SERIES PARTS CATALOC

Figure 29. Intake Pipe Assembly
6-4




/AVE0O LYCOMING 0-235 SERIES PARTS CATALOG

L]

OIL SUMP AND INDUCTION SYSTEM
CARBURETOR ASSEMBLY

fla. | 0 QUANTITY PER ASSEMBLY ~
; PART
REF.|  SUMBER DESCRIPTION RVISITE e 2]z 02 |2 2|2 2|2 ]2 V2] 2
30 L elclalc|atsic|alajslclalc| |alc
1 |60592 GASKET, Carburetor 1 o - i
2 {61547 CARBURETOR, Marvel-Schebler, MA-3A
(10-3103-1) IEINEE 1
77939 CARBURETOR, Marvel-Schebler, MA-3PA
(10-4978-1) 1 1
77585 CARBURETOR, Marvel-Schebler, MA-3A
(10-4953) 1 1
LW-10619 CARBURETQR, Marvel-Schebler, MA-3PA
(10-5050) IEBEEBE
LW-13133 CARBURETOR, Marvet-Schebler, MA-3PA
(10-5126) 111 1 :
LW-14016 CARBURETOR, Marvel-Schebler, MA-3PA :
(10-5142) ' 111 117 |1 z /‘ :
LW-154596 CARBURETOR, Marvel-Schebler, MA-3A :
(10-5189) 1111 :
LW-168073 CARBURETOR, Marvel-Schebler, MA-3PA
(10-5220) ‘ 1 1111 :
LW-16677 CARBURETOR, Marvel-Schebler, MA-3PA
(10-5257) K
LW-16907 CARBURETOR, Marvel-Schebler, MA-3PA
(10-5267) ] BE g
3 |5TD-8 WASHER, 1/4 plain 4 =
4 [ STD-160 WASHER, 1/4 lock, internal teeth 4
5 {STD-1411 NUT, 1/4-20 plain 4
£

6-5




. _UAVEO LYCOMING  0-235 SERIES PARTS CATALOG
AN

]

Y

216

Figure 30. Carburetor Assembly

&6




AAVECO LYCOMING 0-235 SERIES PARTS CATALOG

0iL SUMP AND INGUCTION SYSTEM
PRIMING SYSTEM

.

FI6 ﬂ QUANTITY PER ASSEMBLY
; PART
clclc|ciClrF|[H|J{KIKIR[L|L[MININ
REF. NUMBER DESCRIPTION A tirt]2)2f2l2]el2iz2|2f2]2]2]rl2]2
L
21 1 plclajclalB|ci{alalB[CialC AlC
1 [1102* T 7 [PLUG, 1/8-27 NPT, Allen hd. fa
2 1LW-12098-1-170 |TUBE ASSY., Primer cylinders,
nos. 1 &2 2712 21222 P4 212
3 |LW-12098-i-116 |[TUBE ASSY., Primer cylinders,
nos. 3 &4 20 2 212122 2 2|2
4 | LW-12098-0-100 |TUBE ASSY., Primer, intermediate 212 2(2]2]2 2 212
5 |[1LW-16266-25-13 {CLAMP 414 44144 4 414
6 |71909 CLAMP, 1-1/2 ID with t/4 dia. offset 4|4 414144 4 414
7 | STD-553 SCREW, No. 6-32 x 1/2 long, rd. hd. 414 4141 4|4 4 414
8 | AN365-632A NUT, No. 6-32, self-locking 414 4(4|414 4 4(4
9 |STD-853 TEE, Union, 1/8 tube 313 31333 3 313
1_0 74225 NIPPLE ASSY., Primer 414 414144 4 414
* Assambie in cylinder heads.
&
o
£7

67




